
16 - BLUEBIRD

DECK

1
2

3

4

5
6

7

8

9

10

11 12

13

14
15

16

17

18

19
20

21
22

23

6

19 24

25

26

27

28



ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

BLUEBIRD-17

DECK

	 . .
	 . .
	 . .  
	 . .
	 . .
	 . .
	 . .
	 . .
	 . .   
	 . .
	 . .
	 . .
	 . .
	 . .
	 . .

. .
	 .

     

     

    

    

   

    

    

     

        

    

      

    

   

    

   

     

  

     

     

    

    

   

    

    

     

        

    

      

    

   

    

   

     

  

1.. 539 091009 ...... 2 ...BEArING, rEEl
2.. 539 091017 ...... 1 ...GUArD, CHAIN lOWEr
3.. 539 091034 ....... 2....CASTEr yOKE
4.. 539 096043 ....... 2....WHEEl 1½ x 5 x ½
5.. 539 108578 ....... 1....SB ½ x 2¼ AllEN HD
6.. 539 976979 ....... 6....NUT 3/8-16 HEX NylOC
7.. 539 091030 ...... 1 ...BrUSH
8.. 539 091065 ...... 1 ...SPrOCKET, ENGINE/rEEl 
9.. 539 099051 ...... 2 ...PIN, lyNCH 3/16 x 1¼

10.. 539 976989 ...... 2 ...PIN, HAIr
11.. 539 108499 ...... 4 ...HCS ¼-20 x 5/8
12.. 539 976978 ...... 4 ...NUTSErT ¼-20
13.. 539 091038 ....... 1....SHAfT
14.. 539 091050 ..... 50....DUAl ClAMP ASSEMBly
15.. 540 091010 ... 100....TINE, SPrING W/SlEEvE

  539 091111 .... 100....TINE, SPrING W/O SlEEvE 
16.. 540 091011.... 100....ClAMP

	 . .
	 . .  
	 . .
	 . .
	 . .
	 . .
	 . .
	 . .
	 . .
	 . .
	 . .  
	 . .

. .

. .

. .

17.. 539 108555 ... 100....SCrEW 5/16-9 x 1 HEX HD
18.. 539 109556 ... 100....WASHEr 5/16 EXT lK
19.. 539 109561 ..... 20....WASHEr ¾ flAT STD
20.. 539 915894 ....... 1....WOODrUff KEy
21.. 539 108507 ....... 4....HCS 3/8-16 x ¾
22.. 539 990598 ....... 4....WASHEr ¼ flAT
23.. 539 091028 ....... 2....WHEEl 2½ x 8
24.. 539 101881 ....... 1....DECAl, PrOP 65
25.. 539 111041........ 1....DECAl, BlUEBIrD

  26.. 539 008318 ....... 1....DECAl, CAUTION lIST  
27.. 540 200076 ....... 1....DECAl, DANGEr fOOT  
28.. 539 008338 ....... 1....DECAl, HOrIzONTAl 
NOT SHOWN

576 224201 ...... 1 ...DECK ASSEM
539 091029 ...... 2 ...CASTEr/WHEEl ASSEM 
539 091000 ...... 1 ...TINE rEEl ASSEM



18 - BLUEBIRD

1

2

3

4

5

6

7

8

9

10

11

12

13
14

15
16

17

18

19

20

21

22

23

24

25

26

15

FRAME

27

26

15

25

28

29



ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

BLUEBIRD-19

	 . .
	 . .  
	 . .
	 . .
	 . .
	 . .
	 . .  
	 . .
	 . .
	 . .
	 . .
	 . .
	 . .
	 . .
	 . .

     

    

   

     

    

    

      

      

   

   

    

   

   

     

    

1.. 539 091018 ....... 1....GUArD, UPPEr CHAIN 
2.. 539 099623 ....... 1....GrIP, vINyl
3.. 539 200780 ....... 1....SUPPOrT, ENGINE
4.. 539 108392 ....... 2....HCS 5/16-18 x 5/8
5.. 539 976935 ....... 4....HCS 5/16-18 x 1½
6.. 539 976978 ....... 1....NUT ¼-20 H EX NylOC 
7.. 539 990187 ....... 6....WASHEr 5/16 SlW zD
8.. 539 990598 ....... 1....WASHEr ¼ flAT zD
9.. 539 091066 ....... 1....CHAIN 60 x ½ PITCH

10.. 539 091037 ....... 1....BrACKET, IDlEr
11.. 539 100145 ....... 1....rHSNB 3/8-16 x 2
12.. 539 091031 ....... 1....SPrOCKET, IDlEr
13.. 539 000032 ....... 1....SPACEr, 3/8,7/8,7/8
14.. 539 109554 ....... 1....WASHEr ½ flAT
15.. 539 976979 ....... 6....NUT 3/8-16 HEX NylOC

	 . .   
	 . .
	 . .
	 .
	 . .
	 . .
	 . .
	 . .
	 . .
	 . .
	 . .
	 . .
	 .  
	 . .  

16.. 539 990517 ....... 2....WASHEr 3/8 flAT STD
17.. 539 091047 ....... 1....PIvOT PlATE
18.. 539 091051 ....... 1....lIfT lINK, DrAWBAr
19.. 539 094115........ 1....PIN ½"
20.. 539 096016 ....... 1....HANDlE, UPPEr
21.. 539 096017 ....... 1....HANDlE, lOWEr
22.. 539 096019 ....... 1....PIN, DrAWBAr
23.. 539 099095 ....... 1....GrIP, PUll
24.. 539 107227 ....... 1....ClEvIS PIN, ½ x 1¾
25.. 539 976989 ....... 3....SPrING rETAINEr
26.. 539 976941 ....... 5....HCS 3/8-16 x 1¼
27.. 539 008337 ....... 1....DECAl, lOGO BB
28.. 539 096011........ 1....DrAWBAr
29.. 539 091039 ....... 1....IDlEr SPrOCKET ASSEM

Items 12-16

FRAME


	Introduction
	Use
	Good Service
	Serial Number

	Symbols and Decals
	Decals

	Safety
	General Use
	Preparations
	Operating
	Movement/Transport
	Storage
	Fuel System
	Maintenance

	Assembly
	Tools Required

	Operation
	Servicing The Engine
	Pre-Start Check
	Starting the Engine

	Maintenance
	Maintenance Schedule
	General Recommendations
	Changing Engine
	Changing Air Filter
	Servicing The Precleaner
	Servicing Cartridge
	Storage

	Troubleshooting
	Parts
	Service Journal
	Delivery service
	After the first 5 hours




